wemonns. FCC/IC TEST REPORT Report No. : FG710513
i Level (dBm) Date: 2007-01-09
FCC PART22:24
-6iB
-35
-0 13000 13400. 13800, 14200. 14600, 15000
Trace: (Discrete} Frequency {Miz)
Hite : IBCHIG-HT
Candition : HFSPURIOUE HORIZONTAL
EUT : Module
Foorex 10 WacklHz
Modal . Fi3 710615
Mero - POS 1900 Link CHES Adsphor
o Lewvel (dBm} Date: 2007-01-09
FCC PART22:24
-6dB
-35
-0 15000 15600, 16200. 16800. 17400. 18000
Trace: (Discrete) Freauency (Mhz)
Site - IBCHOE-HT
Condition . HRSPURIONS HORIEOHTAL
EUT : Module
Fempraz + 1 A0 WaeA0H=
Ifodel : P 710613
Mo : PS8 1900 Linde CHESH Adsptor
Remark There is no more obvious emission except the listings above.
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wesonns. FCC/IC TEST REPORT

Report No. : FG710513

Vertical Polarization

0 Lewel {dBm} Date: 2007-01-09
FCC PART22:24
-6iB
i 73
50 w w\ﬂ
=100 30 84. 138. 192, 246. 300

Trace: (Discrete)

Frequency {(MHz)

Site . BCHO-HY
Cendition . LF-SPTRIOUS VERTICAL
EIT . Module
Py : 1MW ac S 0HE
Madel . B 061
Mevna . PO 1900 Link CHAH Adapor
Over Limit  Read
Freq Lewel Limit Line Lewvel Factor Remark
Wiz dBm dB dBn dBm dB
| @ 64 .3 -45.04 -32.04 -15.00 -32.18 -12.86 Peak
2@ 87.8 -44.86 -31.80 -13.00 -33.49 -9.37 Peak
3@ Q3.2 44 .22 -31.22 -13.00 -35.55 -8.67 Peak
” Level {dBm}) Date: 200/-01-09
FCC PART22:24
-6iB
-50
1
2 3
100 300 440, 580. 720, 860. 1000
Trace: (Discrete) Frequency (iiz)
Site . BCHEHY
Condition . LF-SPURIOUE VERTICAL
EUT . Module
Foonrey + 10 e S0Hz
Madel . B A061E
Merno - PO 1900 Link CHAH Adapto
Over Limit  Read
Freq Level Limit Line Level Factor Remark
Wiz dBm dB dBn dBm db
1 316.8 -57.97 -44 .97 -13.00 -51.89 -6.09 Peak
2 g27.8 -pZ2.14 -49.14 -13.00 -63.43 1.29 Peak
3 000.9 -p1.7Z2 -48.72 -13.00 -64.31 Z.39 Peak
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wanroninn. FCC/IC TEST REPORT Report No. FG710513
i Lewvel (dBm) Date: 2007-01-09
FCC PART22:24
-6iB
.35 2
1
-70
1000 1400. 1800, 2200. 2600, 3000
Trace: (iserete) Frequency (MHz)
Site - IBCHOGHY
Condition . HP-2PURICUS VERTICAL
EUT : Module
Fowex + 1A VacAH=
Miodal . B3 710613
Mo + P 1900 Lindk CHASH Adaptor
Over Limit Read
Freq Level Limit Line Lewvel Factor Remark
Wiz dBm dB dBm dBm dB
1 1878.0 -52.54 -32.14  -0.40 Peak
2 @ 1952.0 -36.08 -35.48  -0.60 Peak
Remark:
1. #1: MS Signal
2. #2:BS Signal
i Lewvel {dBm) Date: 2007-01-09
FCC PART22:24
-6dB
-35
-70
3000 3400. 3800. 4200. 4600. 5000
Trace: (Discrete) Freauency (Mbz)
Site . IBCHDGHY
Condition . HF-SFURICUS VERTICAL
EUT : Madule
Powex o 12V Hz
Modsl . B 710513
Mermo - PO 1900 Link, CHESH Adaptar
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wemonns. FCC/IC TEST REPORT Report No. : FG710513
i Level (dBm} Date: 2007-01-09
FCC PART22:24
-6dB
-35
-T0
5000 5400. 5800, 6200, 6600, 7000
Trace: (Discrete) Freauency (Mbz)
Bite : DGCHOE-HT
Condition : HFSPURIOUS VERTICAL
EUT : Module
Poarex : 1A WailH=
Mfodel : P 710615
Merro : P08 1900 Lind CHAH Adaptor
i Level {dBm} Date: 2007-01-09
FCC PART22:24
-6dB
-35
-T0
7000 7400. 7800. 8200. 8600. 9000
Trace: (Discrete) Frequency (MHz)
Hite : IGCHIG-HT
Condition ;. HFSPURIONS VERTICAL
EUT : Module
Ponax : 1A WaA0H=
Ifodel : P 710613
Mo : P8 1900 Linds CHESH Adsphor
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wanroninn. FCC/IC TEST REPORT Report No. FG710513
o Lewvel {dBm) Date: 2007-01-09
FCC PART22:24
-6dB
-35 1
-70
9000 9400. 9800. 10200. 10600. 11000
Trace: (Discrete) Framency (M)
Site . BCHOEHY
Condition . HF-SPURICUS VERTICAL
EUT . Module
Powex o 12 0WaelHz
Medel . B 710513
Merno - PO 1900 Link CHAE9 Adapor
Over Limit Read
Freq Level Limit Line Lewvel Factor Remark
Wiz dBm dB dBm dBm db
i G308 0 -38 03 -25 03 -13.00 -55.23 17 .20 Peak |
i Lewvel (dBm) Date: 2007-01-09
FCC PART22:24
-6dB
-35
1
- 11000 11400, 11800, 12200. 12600. 13000
Trace: (Discrete) Frequency (MHz)
Site . BCHOEHY
Condition . HFSPURICUS VERTICAL
EIT . Module
Py + 1AW ac S 0Hz
Madel . B A0S
Merna - PO 1900 Link CHAPH Adaptor
Over Limit  Read
Freq Level Limit Line Lewvel Factor Remark
Wiz dBm dB dBm dBm db
| @ 11278.0 -40.00 -27.00 -13.00 -38.88 18.87 Peak
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wesonns. FCC/IC TEST REPORT Report No. : FG710513

i Lewel {(Bim) Date: 2007-01-09
FCC PART22:24
-6lB
-35
1
14 13000 13400. 13800. 14200. 14600. 15000

Trace: {Discrete) Frequency (MHz)

ite - (BCHEHY
Condition . HF SPURICUS VERTICAL
EIIT : Module
Powex ;120 ac M0z
bndel . P TH0513
Mg : P8 1900 Link CHEOH Adephcs N5
Over Limit Read
Freq Leval Limit Lins Level Factor Remark
MHz d B dB d B dBm dB
1 @ 13158.0 -45.03 -32.03 -13.00 -60.82 15.79 Peak
i Level {(Bm) Date: 2007-01-09
FCC PART22/24
6B
) W
70 5000 15600. 16200. 16800. 17400. 18000
Trace: (Discrete)} Frequency {MHz)
Site : BCHOBHY
Condition . HFSFURIOUS VERTICAL
EUT - Module
Fempet + 1 A0 WanA0H=
Model . F3 0515
Mermn - PO 1900 Link CHE99H+ Adaptos
Remark: There is no more obvious emission except the listings above.
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wanonian. FCC/IC TEST REPORT Report No. FG710513
4.6.5.4 Mode 4
Horizontal Polarization
0 Lewvel {dBIN) Date: 2007-01-11
FCC PART22:24
-6dB
50 1 2
- W\f\f\/j i
=108 30 84. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Site . BCHE-HY
Condition . LE-SPURIOUS HOREZONTAL
EUT . Module
Fowrex : 1A WVacAH=
Medel . B A061E
Mevna . EDGE Linkt Adaptor
Over Limit  Read
Freq Level Limit Line Level Factor Remark
Wiz dBm dB dBn dBm dB
1 62.9 -50.50 -37.50 -13.00 -3%8.12 -12.38 Peak
2 83.2 -49.153 -36.15 -13.00 -36.85 -12.30 Peak
3 103.4 -33.80 -40.86 -13.00 -41.58 -1Z2.28 Peak
i Lewvel (dBm) Date: 2007-01-11
FCEPART22:24
-GiB
-50
1 2 3
00 300 440, 580. 720, 260, 1000
Trace: (iserete) Frequency (MHz)
Site . BCHE-HY
Condition . LF-SPURIOUS HOREZCNTAL
EUT . Module
Fowex + 1A VacA0H=
Medel . B A0S
Merna - EDGE Linkt Adaptox
Over Limit Read
Freq Level Limit Line Level Factor Remark
Wiz dBm dB dBm dBm dB
1 320.3 -04.26 -31.26 -13.00 -55.02 -9.24 Peak
A 013.9 -p4.12 -31.12 -13.00 -63.53 -0.39 Peak
3 994 .4 -B3.53 -50.53 -13.00 -63.71 0.18 Peak
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wesonns. FCC/IC TEST REPORT Report No. : FG710513

5 Level (dBm) o Date: 2007-01-12
FCC PART22:24
-64B

-35

1
2
-70
1000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete) s

Site : DBCHOE-HY

Condition : HF-SFPURICUS HORIZONTAL
EOT : Maodule

Fower 120V aelHz

Micdel : PO 710513

M : EDGE Linkt Adapten

Over Limit Read
Freq Level Limit Line Level Factor Remark

WHz dBu dB dBun dBu dB

1 1878.0 -47.35 -46.84  -0.51 Peak
2 1958.0 -54.66 -53.55 -1.11 Peak
Remark:

1. #1: MS Signal
2. #2:BS Si%nal

GLGNP.H( mj Liate: 200/-01-12

FCC PART22:24
-6ilB

-35

W

i 3000 3400. 3800. 4200. 4600. 5000

Frequency (MHz)

Trace: (Discrete)

ite : ICHIG-HT

Condition . HFSPURIONS HORIZONTAL

EUT : Module

Ponax : 1A WaA0H=

Ifodel : P 710613

Meio : EDGE Linkt Adapton
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wemons. FCC/IC TEST REPORT Report No. FG710513
i Level {(dBm} Date: 2007-01-12
FCC PART22:24
-6dB
-35
70
5000 5400. 5800. G200. G600, 7000
Trace: (Discrete) Fraquancy {Mkiz)
Hite - BCHOGHY
Comdition : HE-SPURICTS HORIZONTAL
EUT : Module
Fempet : 1A WanB0H=
Medel o B L0613
Meimo : BEDGE Lindt Adaptox
i Lewvel (dBm) Date: 2007-01-12
FCC PART22:24
-6dB
-35
7o
7000 7400. 7800, 8200. 8600, 9000
Trace: (Discrete)} Kremency (i)
Hite : GCHOSHY
Condition . HPEFURIONE HORIAOHTAL
EUT : Module
Foorax : 1 X0 WaeA0Hz
Model ; FE 7615
Mevma . EDNIE Linkt Sdaptor
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wanroninn. FCC/IC TEST REPORT Report No. FG710513
i Level {(Bm} Date: 2007-01-12
FCC PART22:24
-6iB
-35
1
2L 9000 9400, 9800, 10200, 10600, 11000
Trace: (iserete) Frequency (MHz)
Hite ;. BCHGHY
Condition . HF-SPURICUS HORIZONTAL
EUT : Module
Py + 1AW ac S 0Hz
Madel - B3 710613
Mevno - EDGE Linktdapter
Over Limit  Read
Freq Level Limit Line Level Factor Remark
Wiz dBm dB dBn dBm dB
1 9308.0 -40.45 -27.45 -13.00 -58.67 18.22 Peak
i Lewvel (dBm) Date: 2007-01-12
FCC PART22:24
-6dB
-35 i
4 11000 11400. 11800. 12200, 12600. 13000
Trace: (iserete) Frequency (MHz)
Site - BCHOGHY
Condition . HP-SPURICUS HORIZONTAL
EUT : Module
Powex o 12 WatlHz
Miodal . B3 710613
Mermo . EDGE Link+édapte
Over Limit  Read
Freq Lewvel Limit Line Lewvel Factor Remark
Wiz dBm dB dBm dBm dR
1 11278.0 -38.88 -25.88 -13.00 -59.17 20.30 Peak
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wemons. FCC/IC TEST REPORT Report No. FG710513
i Lewvel {dBm} Date: 2007-01-12
FCC PART22:24
-6ilB
-35
K0 13000 13400. 13800. 14200. 14600. 15000
Trace: (Discrete) Frequency (MHz)
Site . BCHOBHY
Condition - HFSFPURIOUS HORIZONTAL
EUT © Module
Fempe + 1 A0 Wan A0 H=
Model . B3 7515
Mo . EDGE Linkt Adaptar
ﬂLweI {dBm}) ' C Date: 2007-01-12
FCC PART22i24
-6iB
-35
A 15000 15600. 16200. 16800, 17400. 18000
Trace: (Discrete) Feeguency (Mhs)
Site - (3CHOEHY
Condition - HFSFURIOUS HORIZONTAL
EUT : Module
Fowex » 10 Waea0Hz
Model . B3 710513
Mevna - EDGE Lindet Adaptar
Remark There is no more obvious emission except the listings above.
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EROATOMN LAB.

FG710513

Vertical Polarization

FCC/IC TEST REPORT Report No.
i Lewvel (dBm) Date: 2007-01-11
FCEPART22:24
-GiB
2
) 1\/\//MMWBW
00 30 a4, 138. 192, 246. 300

Trace: (Discrete) Frequency (MHz)

Site . BCHE-HY
Condition . LF-SFTRIOUS VERTICAL
EUT - Module
Foorax : 1 X0 WaeA0Hz
Model . B3 710513
Mermo . EDGE Linkt &idapto
Over Limit Read
Freq Level Limit Line Lewvel Factor Remark
Wiz dBm dB dBn dBm dB
1 37.8 -47.88 -34.8% -13.00 -36.62 -11.26 Peak
2 1.6 -46.13 -33.13 -13.00 -34.39 -11.74 Peak
3 158.8 -50.74 -37.74 -13.00 -42.51 -5.22 Peak
i Lewel (dBm) Date: 2007-01-11
FCEPART22:24
-6iB
-50
1 2 3
=100 300 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Site . BCHEHY
Condition . LF-SPURIOUR VERTICAL
EIT . Module
Fempraz + 1 A0 WaeA0H=
Madel . B A0GLE
Mevna - EDCE Link+ Adaptox
Over Limit Read
Freq Level Limit Line Level Factor Remark
Wiz dBm dB dBm dBm dB
1 320.3 -p0.03 -47.03 -13.00 -24.01 -6.03 Peak
A 830.9 -Hl1.35 -48.55 -13.00 -63.02 1.47 Peak
3 921.8 -61.16 -42.16 -13.00 -63.62 Z.51 Peak
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wanonian. FCC/IC TEST REPORT Report No. FG710513
= Level {(Bm) Date: 2007-01-12
FCC PART22:24
-GiB
-35
1. 2
-70
1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Feeguency (k)
Site . BCHOG-HY
Cendition . HF-SPURIONS VERTICAL
EUT - Module
Powex o 12 WaetHz
Model . PO 70613
Merna . EDGE Linkt Adaptor
Over Limit Read
Freq Level Limit Line Level Factor Remark
Wiz dBm dB dBm dBm db
1 1878.0 -48 .99 -42.59  -0.40 Peak
2 1938.0 -49. 81 -49. .21  -0.60 Peak
Remark:
1. #1: MS Signal
2. #2:BS Signal
i Lewvel (dBm) Date: 2007-01-12
FCC PART22:24
-6dB
-35
1
4 3000 3400, 3800, 4200. 4600, 5000
Trace: (iseretey Frequency (MHz)
Site . BCHE-HV
Condition . HF-SPURICUS VERTICAL
EUT . Module
Powex o 12 WatlHz
Model . P 70613
Merna - EDOE Link+ Adaptor
Over Limit  Read
Freq Lewvel Limit Line Lewvel Factor Remark
Wiz dBm dB dBm dBm dR
1 3758.0 -52.75 -39.75 -13.00 -59.39  6.64 Peak
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wemonns. FCC/IC TEST REPORT Report No. : FG710513
i Level {dBm) Date: 2007-01-12
FCC PART22:24
-6dB
-35
-T0
5000 5400. 5800. 6200. 6600, 7000
Trace: (Discrete) Frequency (MHz)
Hite : IGCHIG-HT
Condition ;. HFSPURIONS VERTICAL
EUT : Module
Ponax : 1A WaA0H=
Ifodel : P 710613
Mo : EDOGE Linkt Adapton
o Lewvel (dBim} Date: 2007-01-12
FCC PART22:24
-6dB
-35
-T0
7000 7400. 7800, 8200, 8600, 9000
Trace: (Discrete) Freauency (Mbz)
Site - IBCHOE-HT
Condition : HRSPURIOUS VERTICAL
EUT : Module
Foorax : 1 X0 WaeA0Hz
Modal . P 710615
Mero : EDGE Linkt Adaptos
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wanonian. FCC/IC TEST REPORT Report No. FG710513
l]Lwel {tBIm} ’ C Date: 2007-01-12
FCC PART22i24
-6(B
.35 1
0 9000 9400, 9800, 10200, 10600, 11000
Trace: (Discrete) Frequency (MHz)
Site . BCHE-HY
Condition . HF-SPURICUS VERTICAL
EUT : Module
Powex o 12 WaekHz
Model . PO 70613
Merna . EDOE Linkt Adaptor
Over Limit  Read
Freq Lewvel Limit Line Lewvel Factor Remark
Wiz dBm dB dBm dBm db
1 @ 9308.0 -36.23 -23.23 -13.00 -53.43 17.20 Peak
i Level {(dBm) Date: 2007-01-12
FCC PART22:24
-6iB
-35 !
10 11000 11400, 11800, 12200. 12600. 13000
Trace: (Discrete) Frequency (MHz)
Site . BCHOG-HY
Cendition . HFSPURIOUS VERTICAL
BT : Module
Fonvrex 1 120V 0Hz
Madel - B 70513
Merno . EDGE Linkt &dapto
Over Limit  Read
Freq Lewel Limit Line Lewvel Factor Remark
Wiz dBm dB dBn dBm dB
1@ 112728,0 -35,18 -22.12 -13.00 -54.05 1 7 Peak
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wemons. FCC/IC TEST REPORT Report No. FG710513
0 Level {dBim) Date: 2007-01-12
FCC PART22:24
-6ilB
-35
1
L 13000 13400, 13800. 14200, 14600. 15000
Trace: (Discrete) Frequency (MHz)
Bite - DBCHEHY
Clendition . HFSPURIOUS VERTICAL
EUT : Module
Fouwex + 1 20VaeE0H=
Model ;3710513
Merro - EDGE Link+ &dapto
Over Limit  BRead
Freq Level Limit Line Level Factor Remark
Wiz dBn dB dBm dBu dB
1 13158.0 -44.65 -31.63 -13.00 -60.45 15.79 Peak
i Level {UBm} Date: 2007-01-12
FCC PART22:24
-6i1B
) WW
i 15000 15600. 16200. 16800, 17400. 18000
Trace: {Discrete) Frequency (MHz)
Hite . DGCHOGHT
Clondition . HFSPURIOUS VERTICAL
EUT - Module
Fempet : 1A WanB0H=
Model ;B 70513
Memme : EDGE Linkt Adaphor
Remark: There is no more obvious emission except the listings above.
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wanonian. FCC/IC TEST REPORT Report No. FG710513
4.6.5.5 Mode 5
Horizontal Polarization
i Lewel (dBm) Date: 2007-01-11
FCEPART22:24
-6iB
-50 1
2
MW
=100 30 84. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Site . BCHEHY
Condition . LF-SPURIOUS HOREZCNTAL
EIT . Module
Foonrey 1 1AW e 0Hz
Madel . B A0S
Mevna © WACDIMA 850 Link:oHA1 224 Adaptor
Over Limit Read
Freq Level Limit Line Level Factor Remark
Wiz dBm dB dBm dBm dB
| @ T3.7 -22.89 -39.89 -13.00 -40.34 -12.34 Peak
A 109.4 -61.45 -48.43 -13.00 -49.08 -12.33 Peak
3 135.0 -B5.35 -52.35 -13.00 -52.71 -1Z2.64 Peak
i Level (dBm} Date: 2007-01-11
1 FEE PART22/24
-GilB
i
-50
3
00 300 440. 580. T720. 860, 1000
Trace: (Discrete) Frequency (M)
Site . BCHEHY
Condition . LE-SPUEIOUS HORIZONTAL
EIIT : Module
Fowex + 1AWV ac0H=
Madel . B 70615
Mewa - WCDMA 850 Link:OHAIA24 Adaptor
Over Limit  Read
Freq Level Limit Line Level Factor Remark
MHz dBn db dBm dBm dB
1 @ 833.4 -13.49 -12.12  -1.37 Peak
2@ 880.3 -42.02 -41.11  -0.91 Peak
3 962.9 -63.57 -30.37 -13.00 -63.46 -0.12Z Peak
Remark:
1. #1: MS Signal
2. #2:BS Signal
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wemons. FCC/IC TEST REPORT Report No. FG710513
5 Level {dBm} Late: 200/-01-11
FCC PART22:24
-6iB
-35
1
-70
1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Fraquancy {Miiz)
Hite . DGCHOGHT
Clondition . HFSPURIOUS HORIZONTAL
EUT - Module
Ponax : 1A WaA0H=
Medal - B3 710515
Mevno © WODMA 850 LindUH4182+ dapto
Over Limit Read
Freq Lewel Limit Line Lewvel Factor Remark
WHz dBu dB dBn dBu dB
1 @ 1198.0 -51.56 -38.56 -13.00 -32.93 1.37 Peak
0 Lewvel {(dBim} Date: 2007-01-11
FCC PART22:24
-6ilB
-35
-70
3000 3400, 3800, 4200. 4600, 5000
Trace: (Discrete) Frequency (MHz)
Bite : DBCHDGHY
Clondition - HFSPURIOUS HORIZONTAL
EUT : Module
Foorax : 1 X0 WaeA0Hz
Model ;B RIO513
Mero - WODIME 850 Lind;CH4122+ fidaphox
Remark There is no more obvious emission except the listings above.
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EROATOMN LAB.

FG710513

Vertical Polarization

FCC/IC TEST REPORT Report No.
i Lewvel {(dBm) Date: 2007-01-11
FCC PART22:24
-GdB

50 \\_,2
£
00 30 84, 138. 192, 246. 300
Trace: (iserete) Frequency (MHz)
it - MCHGHY
Condition . LFSFURIOUS VERTICAL
EUT : Module
Fowex + 1A VacAH=
Mcdel - P 71061
Merr - WCTMA 850 Link 0 H4 1224 Adapto
Over Limit Read
Freq Level Limit Line Lewvel Factor Remark
Wiz dBm dB dBm dBm dB
[ 1@ Y3.7 -44 .00 -31.00 -15.00 -32.53 -11.46 Peak
2 @ Q8.6 -50.89 -37.89 -13.00 -43.06 -7.83 Peak
3 211.4 62,16 -49.16 -13.00 -53.82 -8.34 Peak
i Level {dBm)y Date: 2007-01-11
3 FCC PART22:24
-6dB
2
-50
&
=108 J0oo 440. 580. 720. 860, 1000
Trace: (Discrete) Frequency (MHz)
Bite - DB HG-HT
Condition . LFEFURIOUS VERTICAL
EUT - Module
Powex o 1AWt JHz
Mcdel . F3 710613
Merr - WCDMA 850 Link S H41224 Adaptor
Over Limit Read
Freq Level Limit Line Lewvel Factor Remark
Wiz dBm dB dBn dBm dB
| @ 834.8 -15.07 16,42 1.35 Peak
2@ 880.3 -34.82 -36.53 1.71 Peak
3 Q02,3 -H1.67 -48.67 -13.00 -04.27  Z.60 Peak
Remark:
1. #1: MS Signal
2. #2:BS Signal
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wanroninn. FCC/IC TEST REPORT Report No. FG710513
d Level {(dBm) Date: 2007-01-11
FCC PART2224
-6dB
-35
1
44 1000 1400. 1800, 2200, 2600, 3000

Trace: (isesdte) Frequency (MHz)

Bite - DBCHHY
Condition . HFSPURIOUS VERTICAL
EUT : Module
Fouwex + 1 20VaeE0H=
Model ;310513
Meme © WODMA 850 Link:CH4152+ Adaphoo
Over Limit  BRead
Freq Level Limit Line Lewvel Factor Remark
Wiz dBn dB dBn dBu dB
1 @ 2698 .0 -30.86 -37.86 -13.00 -33.69  Z2.83 Peak
i Lewvel (dBm} Date: 2007-01-11
FCC PART2224
-6ilB
-35
-70
3000 3400. 3800. 4200. 4600. 5000
Trace: (Discrete) Frequency (Miiz)
Site . BBCHBHY
Clendition . HFSPURIOUS VERTICAL
EUT © Module
Fouwex 1 20VaeE0H=
Model ;B3 7I0513
Merro - WODMA 850 Link:CH4182+ Adaphor
Remark There is no more obvious emission except the listings above.
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wanroninn. FCC/IC TEST REPORT Report No. FG710513
4.6.5.6 Mode 6
Horizontal Polarization
o Level {(dBm) Date: 2007-01-12
FCC PART22/24
-6alB
-50 —3 5
=100 30 84. 138. 192, 246. 300
Trace: (Discrete) Feeguency (MH:
Site . BCHOG-HY
Cemdition : LFSFURIOUS HORIZONTAL
EUT : Module
Fowex 1 1 20WVaeE0H=
Model : B 70615
Meimo : HEDP& LinktAdapbor
Over Limit  Read
Freq Level Limit Line Level Factor Remark
Moz dBmn db dBm dBm dB
1 60.8 -55.92 -42.52 -13.00 -43.14 -12.39 Peak
2@ 72.9 -52.68 -39.6% -13.00 -40.34 -12.34 Peak
3 03.2 -54.68 -41.68 -13.00 -42 .42 -12.27 Peak
i Level {(Bm) Date: 2007-01-12
FCEPART22:24
-GiB
3
-50
1
-100 300 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Site : BCHOE-HY
Comdrtion . LFSPURIOUS HORIZONTAL
EUT : Module
Fowex + 1A VacA0H=
ledel » B A0G1S
Meimo : HRDPA Lindk+Adaphoc
Over Limit  Read
Freq Level Limit Line Lewvel Factor Remark
Wiz dBm dB dBm dBm dR
1 303.8 -p8.89 -53.89 -13.00 -62.19 -6.70 Peak
2l 834.8 -22.29 -20.94  -1.33 Peak
3@ 880.3 -28.90 -27.99  -0.91 Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
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wemonns. FCC/IC TEST REPORT Report No. : FG710513
0 Level {dBm} Date: 2007-01-12
FCC PART22:24
-6dB
-35
-7o
1000 1400, 1800, 2200, 2600, 3000
Trace: (Discrete) Fraquancy {Mkiz)
Site - IGCHOE-HT
Condition . HRSPURIONS HORIEOHTAL
EUT : Module
Fempet : 1A WanB0H=
Model : B3 10613
Merro : HSDPA Link+Adeptor
0 Lewvel {(dBim} Date: 2007-01-12
FCC PART22:24
-6dB
-35
-To
3000 3400, 3800, 4200. 4600, 5000
Trace: (Discrete) Frequency (Mhz)
Bite : DGCHOE-HT
Condition . HRSPURIOUS HORIZONTAL
EUT : Module
Foorax : 1 X0 WaeA0Hz
Model : Fi3 710613
Mero . HSDPA Link+Adaptor
Remark There is no more obvious emission except the listings above.
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FG710513

wanonian. FCC/IC TEST REPORT Report No.
Vertical Polarization
Level {dBm) Lrate: 200/-01-12
FEC PART22/24
-GiB
2
-50 1vv\/\/ 3
08 30 84, 138. 192, 246. 300
Trace: (Discrete) Frequency (Welz)
Hite : CHOB-HY
Comdition : LFSFPURIOUS VERTICAL
EIIT : Module
Fowex o 1AWV acOH=
edel » Fa L0613
e : HEDFA Linkt Adapbor
Over Limit  Read
Freq Level Limit Line Level Factor Remark
MHz dBin dB dBm dBm dB
1 33,2 -22,99 42,99 13,00 -46.]0 9,20 Peal
[z @ 0.2 49 47 -3/ 47 13 00 -37 44 -12 02 Peal
3 Q1.3 -55.69 -42.60 -153.00 -46.74 -5.95 Peak
i Lewvel {(dBm) Date: 2007-01-12
5 FCCPART22:24
| -GdB

-50
1

A0 300 440, 580. 720, 860, 1000

Trace: (iserete) Frequency (MHz)

B1te : [BCHOAHY

Condition : LFSFURIOUE VERTICAL
EUT : Module

Fourex + 120 WacklHz

Miadel : PO 70613

Merim : HEDPA Link+Adapto:

Over Limit Read
Freq Level Limit Line Lewvel Factor Remark

MHz dBm dB dBm dBm dB

1 729.8 -60.05 -47.05 -13.00 -60.05 0.0l Peak
2 @ 834.8 -14.93 -16.27 1.35 Peak
3@ 880.3 -27.39 -29.10 1.71 Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
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wemonns. FCC/IC TEST REPORT Report No. : FG710513
i Lewvel {dBm} Date: 2007-01-12
FCC PART22:24
-6dB
-35
-T0
1000 1400, 1800. 2200. 2600, 3000
Trace: (Discrete} Frequency (M)
Bite : IGCHIG-HT
Condition . HF-SPURIOUS VERTICAL
EUT : Module
Fempet + 1 A0 WanA0H=
Mfodel : Fi3 710613
Meimo . HEDFA Linkt Adaptor
o Lewvel (dBm} Date: 2007-01-12
FCC PART22:24
-6dB
-35
-To
3000 3400, 3800, 4200. 4600, 5000
Trace: (Discrete) Freauency (Mhiz)
Site - IBCHOE-HT
Condition . HRSPURIONS VERTICAL
EUT : Module
Fempraz + 1 A0 WaeA0H=
Ifodel : P 710613
Mo . HEDPA Linkt Adaptor
Remark There is no more obvious emission except the listings above.
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FCC/IC TEST REPORT Report No.

EROATOMN LAB.

FG710513

4.6.5.7 Mode 7
Horizontal Polarization
i Lewvel (dBm) Date: 2007-01-11
FCEPART22:24
-6dB
-50 2
i 3
00 30 a4, 138. 192, 246. 300
Trace: Miserete) Frequency (MHz)
Site . BCHEHY
Cendition . LF-SFTRIOUS HORIZONTAL
EIT . Module
Fonvrex 1 120V 0Hz
Medel . B3 710513
Mermo ;WD 1900 Link CHMOM Adaptes
Over Limit Read
Freq Level Limit Line Lewvel Factor Remark
Wiz dBm dB dBm dBm dB
| @ 48 .6 -60.39 -47.39 -13.00 -49.17 -11.21 Peak
Z @ 74.3 -32.89 -39.89 -13.00 -40.55 -12.34 Peak
3@ 109.4 -62.75 -49.73 -13.00 -50.40 -12.33 Peak
i Level {dBm) Date: 2007-01-11
FCC PART22/24
-GB
-50
1 z 2
=100 300 440. 580. T20. 860. 1000
Trace: (Discrete) FeguEncy (M)
Site . BCHE-HY
Clendition . LF-SFURIONS HORIZONTAL
EIIT : Module
Foex o 120V aeHz
Medel . B3 7513
Memo . WD 1900 Link CHMOM Adapto
Over Limit Read
Freq Level Limit Line Lewvel Factor Remark
MWHz dBn dR dBm dBm dB
1@ £33.9 -66.95 -33.95 -13.00 -63.56 -3.39 Peak
2@ 861.4 -64.79 -51.79 -13.00 -63.69 -1.10 Peak
3@ 994 4 -63.94 -30.94 -13.00 -64.13 0.18 Peak
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FCC/IC TEST REPORT

EROATOMN LAB.

Report No.

FG710513

i Level {dBm}) Date: 200/-01-11
FCC PART22:24
-6B
2
_35 3
1
-70
1000 1400, 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency (MHz)
Site . BCHOEHY
Condition . HFSPURICUS HORIEZONTAL
EUT . Module
Prowex o 12 WaekHz
Medel . B3 710613
Merno - WCDMA 1900 Link CHMOM Adsphor
Over Limit  Read
Freq Level Limit Line Lewvel Factor Remark
Wiz dBm dB dBm dBm db
| @ 1058.0 -51.00 -38.00 -13.00 -32.71 1.71 Peak
2 @ 1878.0 -27.81 -27.30  -0.51 Peak
3@ 1958 .0 -36.62 -35.51 -1.11 Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
0 Lewvel (dBm) Date: 2007-01-11
FCC PART22:24
6B
-35
1
10 3000 3400. 3800. 4200. 4600. 5000
Trace: (Discrete} Frequency {Miiz)
Site . BCHEHY
Condition . HFSPURICUS HORIZONTAL
EIT . Module
Fowex + 1A VacA0H=
Medel . B A0S
Merna - WACTMA 1900 Link CHMOM Adaphor
Over Limit  Read
Freq Lewvel Limit Line Lewvel Factor Remark
Wiz dBm dB dBn dBm dB
1 @ 3764 .0 4000 -Z7.00 -13.00 -47 .92  7.92 Peak
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wesonns. FCC/IC TEST REPORT Report No. : FG710513

i Lewvel {(dBm) Date: 2007-01-11
FCC PART22:24
-6dB

-35

S P v o — o e

-0 5000 5400. 5800. 6200. G600, 7000

Trace: (Discrete) Frequency {Miz)

Hite : BCHOB-HY
Comdition : HE-SFURICS HORIZONTAL
EUT : Module
Fempeer + 1 WanA0H=
Model ; BFE061S
Meimo : WCDA 1900 Link, CH9M0M Adaptar
d Level {(Bm} Date: 2007-01-11
FCC PART22:24
-6dB
-35

M

40 7000 7400. 7800, 8200. 8600, 2000

Trace: (Discrete) Frequency (Wkiz)

Hite : IGCHIG-HT

Candition : HFSPURIOUE HORIZONTAL

EUT - Module

Fempet + 1 A0 WanA0H=

Mfodel : B3 710615

Merro © WACTMA 1900 Link CHMOM Adaptor
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wanroninn. FCC/IC TEST REPORT Report No. FG710513
o Level {dBm) ’ Date: 2007-01-11
FCC PART22:24
-64B
-35
1
-70
9000 9400, 9800, 10200. 10600. 11000
Trace: (Discrete) Fegmency ()
Site - BCHEHY
Cndition . HF-SPURICITS HORIZONTAL
EUT : Module
Powex o 12 0WatHz
Model . P 710613
Mevna - VPCTMA 1900 Lind CHMO0 Adaphor
Over Limit Read
Freq Level Limit Line Level Factor Remark
Wiz dBm dB dBm dBm dB
| @ 9394 .0 -40.9% -Z7.97 -13.00 -29.19 13.22 Peak
i Lewel (dBm) Date: 2007-01-11
FCC PART22:24
6B
-35
- 11000 11400, 11800, 12200. 12600. 13000
Trace: (Discrete) Frequency {Mhiz)
Site . BCHOG-HV
Candition . HF-SPURIONS HORTAONTAL
EUT - Module
Powex o 12V Hz
Model . P 70613
Merna - WCTMA 1900 Link CHMOM Adspher
Remark There is no more obvious emission except the listings above.
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FCC/IC TEST REPORT

EROATOMN LAB.

Report No.

FG710513

Vertical Polarization

o Level (dBm} Date: 2007-01-11
FEC PART22:24
-GilB
1
-50
2 3
A00 30 a84. 138. 192, 246, 300
Trace: (Discrete) Frequency (MHz)
Hite : GCHOe-HY
Clondition . LFEPURIOUS VERTICAL
EUT : Module
Femvex + 10V aeE0H=
Model ; B 70615
Mermo : WCDMA 1900 Link CHMO0Adaptor
Over Limit  Read
Freq Level Limit Line Lewvel Factor Remark
WHz dBn dB dBm dBm dB
1 @ T3.7 -44.21 -31.21 -13.00 -32.95 -11.46 Peak
2@ 134.5 -60.19 -47.19 -13.00 -52.18 -5.00 Peak
3@ 212.0 -61.82 -48.82 -13.00 -33.00 -8.32 Peak
i Level {(Bm} Date: 2007-01-11
FCC PART22:24
-6dB
-50
1 72 3
=100 300 440. 580. 720. 860. 1000
Trace: (Discrete) Freauency (Mbz)
Site : ACHOA-HY
Comdition : LFSFURIOUE VERTIC AL
EOT : Module
Foorex 10 WacklHz
Miodal . B3 710613
Meinn » WACThA 1900 Link CHOMOM Adaptor
Over Limit  Read
Freq Level Limit Line Level Factor Remark
Wiz dBm dB dBn dBm dB
| @ 798 .4 -6Z.64 -40.64 -13.00 -63.68 1.04 Peak
2 @ 200.8 -61.36 -42.36 -13.00 -63.15 1.79 Peak
3@ 923.9 -61.11 -42.11 -13.00 -63.64  Z.53 Peak
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wesonns. FCC/IC TEST REPORT Report No. : FG710513

o Level {(dBm) ’ Date: 2007-01-11
FCC PART22:24
-6dB
1
-35
2
-70
1000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete) Frequency (MHz)

Site ;. BCHOGHY

Condition : HF-BPURICTS VERTICAL

EUT : Module

Fower 120V aet0H

Miodel . B 710615

Meima ; WCDNA 1900 Link, CHSO0MH Adaptor

Over Limit  Read
Freq Level Limit Line Lewvel Factor Remark

Wiz dBu dB dBn dBu dB

| @ 1878.0 -31.77 -31.36  -0.40 Peak
2@ 1958.0 -40.%4 -40,25  -0.60 Peak
Remark:

1. #1: MS Signal
2. #2:BS Signal

i Lewvel (dBm) Date: 2007-01-11
FCC PART22:24
-6(B
-35
1
70
3000 3400. 3800. 4200, 4600. 5000

Trace: (iseretey Frequency (MHz)

Bite - IBCHEHY

Clopdition . HFSPURIOUS VERTICAL

EUT : Module

Foorex 10 WacklHz

Model - B 710513

Mermo - WO 1900 Link, CHMO0 Adaptor

Over Limit Read
Freq Lewvel Limit Line Lewvel Factor Remark
MHz dBm dB dBm dBm dB
1@ 3758.0 -40.33 -27.33 -13.00 -46.97  6.64 Peak
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wemonns. FCC/IC TEST REPORT Report No. : FG710513
i Level {dBim} Date: 200/-01-11
FCC PART22:24
-6dB
-35
-7o
5000 5400. 5800. G200, G600, 7000
Trace: (Discrete) Fraquancy {Mkiz)
Site - IGCHOE-HT
Condition . HRSPURIONS VERTICAL
EUT : Module
Fempet : 1A WanB0H=
Model : B3 110613
Merro © WRCTMA 1900 Link CHMOM Adaptor
i Lewvel (dBm} ? J Date: 2007-01-11
FCC PART22:24
-6dB
-35
-To
7000 7400, 7800, 8200, 8600, 9000
Trace: (Discrete) Frequency (MHz)
Bite : DGCHE-HT
Condition . HRSPURIOUS VERTICAL
EUT : Module
Fowrex 10 Wae0Hz
Model : Fi3 710615
e : WA DA 1900 Link, CHMO0+ Adaptor
SPORTON International Inc. Page No. : 128 of 146
TEL : 886-2-2696-2468 Report Issued Date : Jan. 17, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCCID : NBZNRM-EU860D
ICID : 3229A-EU860D



wanroninn. FCC/IC TEST REPORT Report No. FG710513
i Lewvel (dBm) Date: 2007-01-11
FCC PART22:24
-6dB
-35 1
- 9000 9400. 9800. 10200. 10600. 11000
Trace: (Discrete) Frequency (MHz)
Site . BCHOEHY
Condition . HFSPURICUS VERTICAL
EIT . Module
Py + 1AW ac S 0Hz
Madel . B A6
Merna © VACTNA 1900 Link CHMOM Adsphor
Over Limit  Read
Freq Level Limit Line Lewvel Factor Remark
Wiz dBm dB dBm dBm db
[1@ 2404.,0 -39.34 26,34 -13.00 -56,3 17,04 Peak
i Lewel (dBm) Date: 2007-01-11
FCC PART22:24
-6dB
-35
2L 11000 11400, 11800, 12200. 12600, 13000
Trace: (Discrete) Frequency {(MHz)
ite . BCHE-HY
Condition . HF-SPURICUS VERTICAL
EUT . Module
Powex o 12 WatlHz
Model . P 70613
Merna - WCTMA 1900 Link CHMOM Adsphor
Remark: There is no more obvious emission except the listings above.
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wanonian. FCC/IC TEST REPORT Report No. FG710513
4.6.5.8 Mode 8
Horizontal Polarization
0 Level {dBm) Date: 2007-01-12
FEC PART22/24
-6ilB
- M/\/-\/1\j i
=100 30 84. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Site . MCHNG-HY
Cendition . LE-SPURIOUS HORIZONTAL
EUT . Module
Foex o 120V aetHz
Medel . F3 710513
Memo . HEDPA Linktfdaphor
Over Limit Read
Freq Level Limit Line Lewvel Factor Remark
MHz dBn db dBm dBm dB
1 T2.4 -52.47 -39.47 -13.00 -40.12 -12.34 Peak
A 4.5 -50.63 -37.63 -13.00 -38.33 -12.30 Peak
3 91.3 -54.04 -41.04 -13.00 -41.77 -12.27 Peak
i Lewvel (dBm) Date: 2007-01-12
FCC PART22:24
-6dB
-50
) 3
’ i
100 300 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Site . BCHOEHY
Condition . LF-SPURIOUS HOREZCNTAL
EUT . Module
Powex o 12 WatlHz
Medel . PO 70613
Merno . HEDPA Linktfdaptor
Over Limit Read
Freq Level Limit Line Lewvel Factor Remark
Wiz dBm dB dBm dBm db
1 307.3 -p8.20 -33.26 -13.00 -61.69 -6.37 Peak
2 883.8 -p4.38 -51.38 -13.00 -63.50 -0.88 Peak
3 945.4 64 .06 -51.06 -13.00 -63.97 -0.28 Peak
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wanroninn. FCC/IC TEST REPORT Report No. FG710513
i Level {(Bm) Date: 2007-01-12
FCC PART22:24
-6ilB
1
-35
2
-70
1000 1400, 1800, 2200, 2600. 3000
Trace: (Discrete) Frequency (Mhz)
Site : BCHOA-HY
Comdition : HF-EFURICS HORIZONTAL
EUT : Module
Foorax : 1 X0 WaeA0Hz
Model o B 7l061S
Merno . HEDPA Linktfdaptor
Over Limit Read
Freq Level Limit Line Lewvel Factor Remark
Wiz dBm dB dBn dBm dB
1 @ 1884.0 -30.36 -22.68  -0.68 Peak
2 1958 .0 -57.26 -56.15  -1.11 Peak
Remark:
1. #1: MS Signal
2. #2:BS Si%nal
I:'Lt’:"\.lfell( 111} Late: 200/-U1-12
FCC PART22:24
-6B
-35
1
L 3000 3400. 3800. 4200. 4600. 5000
Trace: (Discrete) Frequency (MHz)
Hite : GCHOSHY
Cendition . HFSPURIOTS HORIZONTAL
EUT : Module
Fempet : 1A WanB0H=
Model o B A0e1S
Meimo : HRDEA Link+Adaphoc
Over Limit  Read
Freq Level Limit Line Lewvel Factor Remark
Wiz dBm dB dBm dBm dR
1 37640 4860 -35.60 -153.00 -56.52 7.92 Peak
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wemonns. FCC/IC TEST REPORT Report No. : FG710513
i Level {dBm}) Date: 200/-01-12
FCC PART22:24
-6dB
-35
-7o
5000 5400. 5800. G200, G600, 7000
Trace: (Discrete) Fraquancy {Mkiz)
Hite : (BCHOE-HY
Condition . HF<SFURICUE HORIZONTAL
EUT : Module
Fouwrex 1 X0 Waeb0Hz
Model : B3 A0513
Memo . HEDPA Link+Adaphoc
d Level (dBm} Date: 2007-01-12
FCC PART2224
-6dB
-35
-To
7000 7400. 7800, 8200, 8600, 9000
Trace: (Discrete) Frequency {Miz)
Site : (BCHOS-HY
Condition : HFSPURICUS HORIZONTAL
EUT - Module
Fempet + 1 A0 WanA0H=
Ifodel . B A05LE
Mernn . HSDF4 LinktAdsptoc
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wemons. FCC/IC TEST REPORT Report No. FG710513
5 Level {dBm} Liate: 2007-01-12
FCC PART22:24
-6ilB
-35
1
-70
9000 9400, 9800, 10200. 10600. 11000
Trace: (Discrete) FreguEncy (M)
it - DBCHHT
Condition . HFSPURIOUS HORIZONTAL
EUT : Module
Fouwrex 1 X0 Waeb0Hz
Model ;B PI0513
Mermo - BEDPA Linkt Adaptoe
Over Limit Read
Freq Level Limit Line Lewvel Factor Remark
Wiz dBm dB dBm dBun dB
1 2404.0 -42.14 -29.14 -13.00 -60.25 18.10 Peak
i Level {dBm) Date: 2007-01-12
FCC PART22:24
-601B
-35
-0 11000 11400, 11800, 12200, 12600, 13000
Trace: (Discrete)} Freency (W)
Hite : DGCHOGHT
Clondition . HFSPURIOUS HORIZONTAL
EUT © Module
Fempe + 1 A0 Wan A0 H=
Model ;P PI0513
Mermo - BEDPA Linkt Adaptoe
Remark There is no more obvious emission except the listings above.
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Vertical Polarization

Lewvel {dBm) Date: 2007-01-12
FCCPART22:24
-6dB
2
50 1\/-/ 3
00 30 84. 138. 192, 246. 300
Trace: (Discrete) Freauency (Mhz)
Site : ACHOA-HY
Comdition : LF-SFURIONS VERTIC AL
EUT : Module
Fempe + 1 A0 Wan A0 H=
Medel - B ALe1S
Meimo . HRDEA Link+Adaptoc
Over Limit  Read
Freq Level Limit Line Level Factor Remark
Wiz dBm dB dBm dBm db
1 37.8 -51.72 -38.72 -13.00 -40.46 -11.26 Peak
2 71.0 -48.54 -35.54 -13.00 -36.65 -11.82 Peak
3 139.1 -33.33 -40.33 -13.00 -453.29 -8.04 Peak
i Level {(Bm) Date: 2007-01-12
FCC PART22124
-GlB
-50
) 3
1
100 300 440. 580. T20. 860. 1000
Trace: (Discrete) Freency (MHz)
Site . BCHDG-HY
Cemdition : LF-SFURIOUS VERTICAL
EUT : Module
Fouwex 1 20VaeE0H=
Model B L R K
Meimo : HEDPA& LinktAdapbor
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dBmn dR dBm dBm dB
1 315.4 -65.93 -32.93 -13.00 -39.80 -6.13 Peak
2 955.9 -62.06 -49.06 -13.00 -64.37 2.31 Peak
3 905.8 -61.13 -48.13 -13.00 -63.70 Z2.63 Peak
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i Lewel (dBm) Date: 2007-01-12
FCC PART22:24
1 -6iIB
-35
2
70
1000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete) Freauency (Mhz)

Site - (BCHOG-HT
Comdition . HF-SFURIOUS VERTICAL
EUT - Module
Powex o 12V Hz
el : P 71061
Merr - HEDPA Link+Adapdoe
Over Limit Read
Freq Level Limit Line Level Factor Remark
Wiz dBm dB dBm dBm db
1 @ 1884.0 -20.26 -19.76  -0.50 Peak
2 1958.0 -48.13 -47.54  -0.60 Peak
Remark:

1. #1: MS Signal
2. #2:BS Signal

i Level {(Bm} Date: 2007-01-12
FCC PART22:24
-6dB
-35 1
70
3000 3400, 3800, 4200. 4600, 5000

Trace: (Discrete) Frequency (kiz)

Hite : DGCHOGHT

Condition : HFSPURICUS VERTICAL

EUT - Module

Fempet + 1 A0 WanA0H=

Medel - B 710515

Memma . HEDPA Linkt Adepioc

Over Limit Read
Freq Lewel Limit Line Lewvel Factor Remark
WHz dBu dB dBn dBu dB
1 3758.0 -39.27 -26.27 -13.00 -45.91 6.64 Peak
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o Level {dBm) Date: 2007-01-12
FCC PART22i24
-61B
-35
Al 5000 5400. 5800. 6200, 6600. 7000
Trace: (Discrete) Frequency (MHz)
Hite : DGCHOGHT
Clondition : HFSPURIOUS VERTICAL
EUT : Module
Porex : 12 WaetlH=
Model ;B 10513
Merro - BEDPA Linkt Adaptoe
i Level {dBm} Late: 2007-01-12
FCC PART22:24
-6iIB
-35
-70
7000 7400, 7800, 8200. 8600. 9000
Trace: (Discrete) Frequency (MHz)
Bite - DBCHOGHY
Clopdition . HFSPURIOUS VERTIZAL
EUT : Module
Poarex : 1A WactlHz
Model - B 710513
Mevno : HEDFA Linkt Adaptos
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5 Level {dBm}) Date: 200/-01-12
FCC PART22:24
-6dB
_35 1
-70
9000 9400, 9800. 10200. 10600. 11000
Trace: (Discrete) FreguEncy (M)
Site - RCHE-HY
Candition . HF-SPURIONS VERTICAL
EUT . Module
Fouwrex 1 X0 Waeb0Hz
Medel . B3 710513
Merno . HEDPA Linktfdaptor
Over Limit Read
Freq Level Limit Line Lewvel Factor Remark
Wiz dBm dB dBm dBm dR
1 i G304 0 36 76 23 976 -13.00 -53 97 17 20 Pealk
i Level {(dBm) Date: 2007-01-12
FCC PART22:24
-6iB
-35
10 11000 11400, 11800, 12200. 12600. 13000
Trace: (Discrete) Frequency (MHz)
Site . BCHOG-HY
Cendition . HFSPURIOUS VERTICAL
BT : Module
Fempe + 1 A0 Wan A0 H=
Madel Ik
Merno . HEDPA Linktddephoc
Remark: There is no more obvious emission except the listings above.
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4.7Fr

equency Stability (Temperature Variation)

4.7.1 Measurement Instrument

As decribed in chapter 5 of this test report.

4.7.2 Test Procedure

1.
2.

4.
5.

The EUT and test equipment were set up as shown on the following section.

With all power removed, the temperature was decreased to -30°C and permitted to stabilize for three
hours. Power was applied and the maximum change in frequency was note within one minute.

With power OFF, the temperature was raised in 10°C steps. The sample was permitted to stabilize at
each step for at least one-half hour. Power was applied and the maximum frequency change ws noted
within one minute.

The temperature tests were performed for the worst case.

Test data was recorded.

4.7.3 Test Setup Layout

EUT
L ]
Thermal Chamber O
Base Station
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4.7.4 Test Result
Test Mode : GSM850 (GSM) CH189

Temperature(°C) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 34 0.02
-20 -31 -0.02
-10 28 0.01
0 22 0.01
10 26 0.01 25 Passed
20 -27 -0.01
30 -28 -0.01
40 32 0.02
50 42 0.02

Test Mode : GSM850 (EDGE) CH189

Temperature(°C) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 43 0.02
-20 -44 -0.02
-10 38 0.02
0 27 0.01
10 24 0.01 2.5 Passed
20 -33 -0.02
30 -27 -0.01
40 25 0.01
50 38 0.02

Test Mode : PCS1900 (GSM) CH661

Temperature(°C) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 -85 -0.04
-20 =77 -0.04
-10 -58 -0.03
0 42 0.02
10 33 0.02 25 Passed
20 -37 -0.02
30 42 0.02
40 48 0.03
50 71 0.04
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Test Mode : PCS1900 (EDGE) CH661
Temperature(°C) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 50 0.03
-20 47 0.02
-10 43 0.02
0 -33 -0.02
10 42 0.02 25 Passed
20 -46 -0.02
30 34 0.02
40 48 0.03
50 44 0.02
Test Mode : WCDMA Band V CH4182
Temperature(°C) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 42 0.02
-20 -33 -0.02
-10 -28 -0.01
0 -20 -0.01
10 27 0.01 2.5 Passed
20 -25 -0.01
30 -30 -0.02
40 37 0.02
50 -40 -0.02
Test Mode : WCDMA Band V (HSDPA) CH4182
Temperature(°C) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 -41 -0.02
-20 -39 -0.02
-10 -26 -0.01
0 25 0.01
10 38 0.02 2.5 Passed
20 -32 -0.02
30 -36 -0.02
40 -34 -0.02
50 44 0.02
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Test Mode : WCDMA Band || CH9400
Temperature(°C) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 -42.00 -0.02
-20 25.00 0.01
-10 20.00 0.01
0 -22.00 -0.01
10 18.00 0.01 2.5 Passed
20 28.00 0.01
30 -26.00 -0.01
40 31.00 0.02
50 -37.00 -0.02
Test Mode : WCDMA Band Il (HSDPA) CH9400
Temperature(°C) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 60.00 0.03
-20 -55.00 -0.03
-10 -52.00 -0.03
0 55.00 0.03
10 44.00 0.02 2.5 Passed
20 -36.00 -0.02
30 38.00 0.02
40 42.00 0.02
50 -40.00 -0.02
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4.8 Frequency Stability (Voltage Variation)

4.8.1 Measurement Instrument
As described in chapter 5 of this test report.
4.8.2 Test Procedure
1. The EUT was placed in a temperature chamber at 2545 °C and connected as the following section.
2. The power supply voltage to the EUT was varied from BEP to 115% of the nominal value measured at
the input to the EUT.
3. The variation in frequency was measured for the worst case.
4.8.3 Test Setup Layout

EUT

Thermal Chamber O

Base Station

4.8.4 Test Result
Test Mode : GSM850 (GSM) CH189

Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.3 -21.0 -0.01
BEP 18.0 0.01 25 Passed
3.8 22.0 0.01
Test Mode : GSM850 (EDGE) CH189
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.3 -18.0 -0.01
BEP 25.0 0.01 25 Passed
3.8 -22.0 -0.01
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Test Mode : PCS1900 (GSM) CH661
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.3 39.0 0.02
BEP 25.0 0.01 25 Passed
3.8 -27.0 -0.01
Test Mode : PCS1900 (EDGE) CH661
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.3 -23.0 -0.01
BEP -40.0 -0.02 25 Passed
3.8 33.0 0.02
Test Mode : WCDMA Band V CH4182
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.3 14.0 0.01
BEP 16.0 0.01 25 Passed
3.8 -20.0 -0.01
Test Mode : WCDMA Band V (HSDPA) CH4182
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.3 22.0 0.01
BEP -24.0 -0.01 25 Passed
3.8 25.0 0.01
Test Mode : WCDMA Band || CH9400
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) | Result
3.3 -20.00 -0.01
BEP 26.00 0.01 25 Passed
3.8 -17.00 -0.01
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Test Mode : WCDMA Band Il (HSDPA) CH9400

Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result

3.3 37.00 0.02
BEP -29.00 -0.02 25 Passed
3.8 -36.00 -0.02

Remark:

1. Normal Voltage=3.3 V.

2. Battery End Point (BEP)=2.9 V.
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5 List of Measurement Equipments
Calibration
Instrument Manufacturer | Model No. | Serial No. | Characteristics Due Date Remark
Date
) Radiation
Spectrum analyzer Agilent E4408B MY44211030 9KHz-26.5GHz Oct. 05, 2006 | Oct. 04, 2007
(03CHO06-HY)
) Radiation
EMI Test Receiver R&S ESCS30 100356 9KHz-2.75GHz Jul. 13, 2006 | Jul. 12, 2007
(03CHO6-HY)
Radiation
Controller INN-CO C02000 N/A N/A N/A N/A
(03CHO06-HY)
. Radiation
Bilog Antenna SCHAFFNER CBL6112B 2885 30MHz -2GHz Nov. 20, 2006 |Nov. 19, 2007
(03CHO06-HY)
Radiation
Horn Antenna Com-Power AH118 071025 1G-18G Mar. 29, 2006 |Mar. 28, 2007
(03CHO06-HY)
Radiation
SHF-EHF Horn SCHWARZBECK | BBHA 9170 9170-249 14G - 40G Nov. 20, 2006 |Nov. 19, 2008
(03CHO06-HY)
. . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 15, 2006 [Nov. 14, 2007
(03CHO06-HY)
. S Radiation
Pre Amplifier Mini Circuits ZKL-2 D092004-1 10~2500MHz Nov. 15, 2006 |Nov. 14, 2007
(03CHO06-HY)
Radiation
Turn Table INN-CO DS2000 420/650/00 0 ~ 360 degree N/A N/A
(03CHO06-HY)
114/8000604/ Radiation
Antenna Mast INN-CO MM3000 Im-4m N/A N/A
L (03CHO06-HY)
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6 Uncertainty Evaluation
Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)
Contribution Uncertainty of Xi
i Probability u(x;)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence 254
of 95%  U=2Uc(y)
Uncertainty of Radiated Emission Measurement (1GHz ~ 40GHz)
Contribution Uncertainty of Xi
i Probability u(x) Ci | Ci*u(x)
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR I'1= 0.197
Antenna VSWR 2= 0.194 +0.34/-0.35 U-shaped 0.244 1 0.244
Uncertainty=20log(1-I'1*T'2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of 472
confidence of 95%  U=2Ue(y)
END OF TEST REPORT
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